
Date : 16/11/2022



INDEX 
 

 
Sl. No. PARTICULARS 

1.  Part A : Current status of work 

2.  Part B : Point wise compliance status 

3.  Datasheet 

4.  Annexures  

Annexure – 01 DP Remark 

Annexure – 02 HE NOC 

Annexure – 03 Sewerage Remark 

Annexure – 04 Storm Water Drain Remark 

Annexure – 05 HPBD Analysis Report 

Annexure – 06 Plan showing Nalla  

Annexure – 07 Energy saving statement 

Annexure – 08 Fire (CFO) NOC 

Annexure – 09A Index map showing distance from Thane Creek Flamingo Sanctuary 

Annexure – 09B Application to TCFS 

Annexure – 10 CER plan to The Municipal Commissioner of MCGM 

Annexure – 11 Height Clearance (AAI) NOC  

Annexure – 12 Intimation of Disapproval & Drawing 
[...]
Maharashtra Pollution Control Board
614c13945bd043691f9be466

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/2a257d59b98046b4e153bcb79cf74e3d060defd4601e2db51092933d42f4f584



Maharashtra Pollution Control Board
614c13945bd043691f9be466

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/2a257d59b98046b4e153bcb79cf74e3d060defd4601e2db51092933d42f4f584



Maharashtra Pollution Control Board
614c13945bd043691f9be466

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/2a257d59b98046b4e153bcb79cf74e3d060defd4601e2db51092933d42f4f584



MUNICIPAL CORPORATION OF GREATER MUMBAI

(Solid Waste Management Department)

Office of Executive Engineer,

SWM SWM Zonal Office 5,

To (Architect / L.S),

SHASHIKANT LAXMAN  JADHAV

B-106, NATRAJ BLDG., MULUND (W)

CC (Owner),

LANDCARE REALTY LLP

601, Orbit Plaza, New Prabhadevi Road,

Prabhadevi, Mumbai

                Application Number - CHE/ES/4273/L/337(NEW)/SWM/3/Amend, dated - 08 May 2021

Issued remarks Number  /007564/2021/L/ES  Dated 10 May 2021.

1. This approval is subject to the orders given by Hon. Supreme Court u/no. in SLP (Civil) No. D23708/2017 dated 15.3.2018. You shall

follow this order of Hon. Supreme  Court and instructions therein.

2. You shall handle & transport Construction & Demolition Waste / Excavation Material to the extent of 1000 Brass only to the

designated unloading site Approval of new site for unloading of C and D waste material, on the site at Bhiwandi,Gut No.

86/2/C , Pise Villlage, Tal- Bhiwandi, Dist-Thane(Applicant:M/s. K.G.N.Enterprises)(Mr.Sohail 9082441168). & validity 25 Apr

2022.

3. You shall transport the C&D waste with proper precautions and employ adequate measures safe guards to dispersal of particles through

the air.

4. You have mentioned designated site for transportation of C&D waste for filling and levelling purpose. The C&D waste shall be

transported and deposited at the designated site only The Landfill site (unloading site) shall be governed by the Construction and

Demolition Waste Management Rules, 2016 and Solid Waste Management Rules, 2016.

5. In the event for any reason whatsoever, the consent given by the Designated Site / Agency is revoked or the time limit for the

designated site has expired or the capacity of unloading site is exhausted. In such case the builder / developer shall forthwith stop the

transportation

activities. The builder / developer shall submit revised Construction and Demolition waste management plan along with required valid

documents for revalidation of existing C&D waste Management Plant.

6. The construction & Demolition Waste shall be transported through your Transport Contractor. The details of the same shall be uploaded

in the system by the applicant at the time of actual transportation.

7. The deployed vehicles shall abide by all the R.T.O. rules and regulations. You shall ensure that the vehicles should be properly covered

with tarpaulin or any other suitable material firmly to avoid any escape / fall of waste on road from moving vehicle. The body and wheels

shall be cleaned and washed thoroughly to avoid spreading of waste on road.

8. The copy of approved Construction and Demolition Management Plan Shall be accompanied with each and every vehicle under this

approval. The developer shall issue the proper Challan for each and every trip of vehicles and that shall be acknowledged by the agency

of unloading site. The developer shall maintain record of C&D material transported and shall make it available to MCGM and / or

Approval to Construction & Demolition Waste Management Plan for the site at CTS/CS Number 657 of village MOHILI at

ward Ward L.

Subject :-

Reference :- Your application / online submission for C&D Waste Management Plan levelling & filling at designated site dtd. 08 May

2021.

With reference to your application/ online submission, the Debris Management Plan submitted by you has been approved as per
"Construction and Demolition Waste Rules 2016" and you are allowed to transport Construction & Demolition/ Excavation Material from

construction site to the unloading site subject to following terms & conditions.

Page 1 of 2



of unloading site. The developer shall maintain record of C&D material transported and shall make it available to MCGM and / or

Monitoring Committee whenever required for inspection.

9. The approval is granted presuming that the papers submitted by the applicants / Owners are genuine. For any dispute arising out of

documents submitted by applicant, POA / Occupant / Owner shall be held responsible as prescribed under the law prevailing in force.

10. The approval granted hereto does not absolve the other approval required from the other department of M.C.G.M. OR Govt. authorities.

11. In case of disputes, court matters etc. related to the subject site / land / property, this approval cannot be treated as a valid proof.

12. In case of any breach of condition is brought to the notice of MCGM or Monitoring Committee, Show Cause Notice will be issued and

decision will be taken within one month as expeditiously as possible, which shall be binding on you / land owner.

13. This approval is not a permission for excavation or permission for dumping but this is the only approval under Construction & Demolition

Waste Management Plan for the transportation of Construction & Demolition Waste for unloading at designated unloading site.

14. You / Land owner shall submit valid Bank Guarantee from the bankers approved by the MCGM and the amount applicable as per

attached table. The bank guarantee remains valid till grant of Occupation Certificate (OCC).

15.     The license architect / license engineer shall upload compliance report in respect of Construction & Demolition Waste    Management

          Plan, any breach will entitle the cancellation of building permission and work will be liable to stop immediately.

16.  (A) Project Total Estimated Qty (Brass) :21252

      (B) Obtained NOC(s) Total Qty (Brass): 2050

Note:
1. The above remarks are system generated based on the input data submitted by Architect / Consultant / L.S and if in future it is found

that the data is  incorrect / fraudulent then the remarks deemed to be treated as cancelled and necessary action will be initiated.

2. The above remarks are system generated and does not require any signatures.

3. This C & D approval is issued subject to obtaining valid IOD / CC. Actual transportation shall begin after obtaining valid IOD / CC only.

Page 2 of 2























































 

        05.03.2020 

Project  :-  Mohili, Pride Group   

Subject  :-      Sewage treatment Plant Details  
 

The proposed project consists of Residential Buildings. The sanitary waste will be typically generated 

through the Toilets and Kitchen. The entire waste generated in form of black & grey water will be 

treated in the STP. The treated recycled water will be used for gardening and flushing purpose. 

 

1.1 Calculation for STP Capacity: 

Total Domestic water requirement   - 88,330 litres/day 

Total Flushing water requirement   - 60,980 litres/day  

Total water Demand     - 1,49,310 litres/day 

Expected Sewage Generation - Residential 90% - 1,34,379 litres/day 

 

Therefore the plant is designed for an average capacity of 160 cu.m/day. 

 Approximately area required shall be 116 sq.m. 

 

1.2 

 

Raw Sewage characteristics  

1.2.1 Expected Characteristics of Raw Domestic Sewage  

 - pH  : 7 to 8 

- Suspended Solids  : 300 mg/l. - 350 mg/l. 

- BOD 3 days  AT 270 C : 250 mg/l. - 300 mg/l. 

- COD : 500 mg/l. - 600 mg/l. 

- Oil & Grease  : 20-25 mg/l. 
 

 

1.3 

 

Characteristics of treated sewage.  

1.3.1 Treated Domestic Sewage shall conform to the following characteristics. 

- pH  : Around 7 to 8.5 

- Suspended Solids  : Less than 20 mg/l. 

- BOD 3 days  AT 270 C : Less than 10 mg/l. 

- Oil & Grease  : Less than 10 mg/l. 
 

 

1.4 

 

Expected Treatment  

 The sewage treatment plant will be Aerobic Process Type with tertiary treatment facilities. The treated 



sewage shall be reclaimed and used for Flushing, & Landscaping requirement within Project area.  

 

1.5 The Treatment Plant shall broadly consist of the following.  

 1. Raw Sewage Pumps for Treatment 

2. Receiving sump with air-grid in R.C.C. 

3. Oil / Grease Removal in R.C.C. 

4. Screen Chamber in R.C.C, with M.S screens  

5. Air blowers. 

6. Aeration tanks (with or without media)  

7. Plate Settlers. 

8. Return Sludge Pumps. 

9. Sludge Filter Press.  

10. Sludge Pumps. 

11. Multigrade sand filter 

12. Activated Carbon filter 

13. U.V. filter 

14. Post Chlorination 

15. Interconnecting pipe work complete with valve, fittings etc, interconnection between 

pumps, tanks and filters. 

16.  Instruments such as Pressure Gauges, Rotameters, Auto Level Controllers, Flow 

Indicators, etc. 

17.  Motor control panel complete with starters, push buttons, indicating lamps, isolating 

switches, fuse unit, single phase preventer, overload protection, all cabling and wiring. 

18. Walkways and ladders in Hot Dip galvanised sections. 

19. All initial media charge and consumables as required, until final acceptance.   

 

 

 

 

 

With Regards 

E.C.P.H.C.P.L 

 
 
Authorized Sign 
 



PLAN

12600

5

6

7
4

0

600

1700

2

3300

10

AB
C

E.

P3

5

SEC
TIO

N
 : B - B

3500

7

SEC
TIO

N
 : C

 - C
3500

5

600

600

SEC
TIO

N
 : A - A

2000



STATE LEVEL ENVIRONMENT IMPACT ASSESSMENT AUTHORITY 

No. SIA/MHIMIS/143467/2020 

Environment Department 

Room No. 217, 7nd  Floor, 

Mantralaya, 

Mumbai- 400032. 

Date: 2. .10.2020. 

To 

MIs. Landcare Realty LLP 

CTS No, 657, Survey No. 17, 

Safed Pool, Andheri Kurla Road, 

Village Mohili, L ward, Murnbai. 

Subject : Environmental Clearance for Proposed Residential and Commercial 

Project at CTS No, 657, Survey No. 17, Safed Pool, Andheri Kurla Road, 

Village Mohili, Lward, Mumbai —400072 by MIs. Landcare Realty LLP 

Reference : Application no. SIAIIvII-lIMISIl43467I2020 

This has reference to your communication on the above mentioned subject. The proposal was 

considered by the SEAC-2 in its 131st  meeting under screening category 8 (a) B2 as per EIA Notification, 

2006 and recommend to SEIAA. Proposal then considered in 205th  meeting of State Level Environment 

Impact Assessment Authority (SEIAA). 

Brief Information of the project submitted by you is as below:- 

1.  PlotArea 6,750.12 Sq. mt. 

2.  FSI Area 19,447.66 Sq. mt. 

3.  Non FSI Area 15,444.50 Sq. mt. 

4.  Total Built up Area 

(FSI & Non FSI) 

34,892.16 Sq. mt. 

5.  Building Configuration 1 Building with 4 Wings (A to D) with separate 

podium for RG and Swimming pool (Total Flats : 141 

nos, Shops & Offices) 

Wing A, B & C: (Residential) 2 Basements + Ground 

floor + 1st to  12th  floor 

Wing D : (Commercial) : 3 Basements + Ground 

floor+ lstto 11th floor 

6.  Total Population 1768 nos. 

7.  Water Requirement 154 KLD 

8.  Sewage generation 125 KLD 

9.  STP capacity and 

Technology 

1 STP of capacity 145 KL 

10.  STP location Basement 



11.  RG area required and 

Provided 

RG area requirement: 1201.68 Sq.mt. 

RG area provision: 1235.47 Sq.mt. 

12.  Energy requirement Connected load : 2361 KW 

Maximum demand : 1417KW 

13.  Total Energy Saving 22% 

Energy saving by 

Solar 

5% 

14.  No. of DG sets and 

capacity 

2 DC sets of capacity 400 kVA each. 

15.  Solid waste generation Non-biodegradable waste: 260 Kg/day 

Biodegradable waste : 173 Kg/day 

16.  OWC Capacity Area for solid waste management: 30 Sq.mt. 

Space provision for E-waste storage : 27 Sq.mt. 

17.  Parking 4 Wheeler: 32! Nos. 

2 Wheeler: 26 Nos. 

18.  EMP Cost Construction Phase Rs. 45.90 Lacs 

Operation Phase 

Capital cost: Rs. 103.50 Lacs 

Operational and Maintenance cost Rs. 16.40 Lacs/annum 

19.  Rain water Harvesting Provision of RWH tank of capacity 60 KL 

20.  Number of recharge 

pits and sizes of the 

pits 

-- 

-- 

21.  Details of (JGI' tanks 

— Number and capacity 

Domestic 68 KL 

Flushing : 45 KL 

Firefighting: 400 KL 

22.  CER CER plan as per the MoEF & CC circular dated 

0 1/05/2018 

Project Cost: 

Rs. 142.34 Crores 

Cost for CER: 

Rs. 2.13 Crores (1.5 % of project cost) 

3. The proposal has been considered by SEIAA in its 205h  meeting and decided to accord 

Environment Clearance to the said project under the provisions of Environment Impact Assessment 

Notification, 2006 subject to implantation of following terms and conditions- 

Specific Conditions:  

A. SEAC Conditions- 
1. Pp to submit the sewerage network, water supply, storm water drain NOC from local 

planning authority. 

11. Pp to submit & upload wind analysis, shadow analysis, traffic analysis, light and ventilation 

analysis and measures to reduce heat island effect 10%. 



Ill. Nalla adjoining the project shall neither be diverted nor be covered by slab. 

IV. 6 meter separate motorable road without any obstruction shall be provided for maintenance & 

up keeping ofNalla. 

V. Treated Sewage discharge to be restricted to 35% only. 

Vi. The energy savings from renewable energy shall be 5.16% 

VII. PP to abide all conditions prescribed in CFO NOC. 

VIII. The PP to get NOC from competent authority with reference to Thane creek flamingo 

sanctuary if the project site falls within 10Km radius from the said sanctuary boundary. The 

planning authority to ensure fulfilment of this condition before granting CC. 

B. SEIAA Conditions- 

I. PP to ensure that CER plan gets approved from Municipal Commissioner. 

II. PP Shall comply with Standard EC conditions mentioned in the Office Memorandum issued 

by MoEF& CC vide F.No.22-34/2018-lA.lI1 dt.04.01.2019. 

111. SEJAA decided to grant EC for — FSI:7428.35 m2. Non-FSI: 13772.83 m2 and Total BUA: 

21201.18 m2 (Plan Approval date-CHE/ES/4273/337(New) 337/] /Amend, dated 1009.2020) 

General Conditions:  

I. F-waste shall be disposed through Authorized vendor as per E-waste (Management and 

Handling) Rules, 2016. 

II. The Occupancy Certificate shall be issued by the Local Planning Authority to the project only 

after ensuring sustained availability of drinking water, connectivity of sewer line to the 

project site and proper disposal of treated water as per environmental norms. 
Ill. This environmental clearance is issued subject to obtaining NOC from Forestry & Wild life 

angle including clearance from the standing committee of the National Board for Wild life as 

if applicable & this environment clearance does not necessarily implies that Forestry & Wild 

life clearance granted to the project which will be considered separately on merit. 

IV. PP has to abide by the conditions stipulated by SEAC& SEIAA. 

V. The height, Construction built tip area of proposed construction shall be in accordance with 

the existing FSI/FAR norms of the urban local body & it should ensure the same along with 

survey number before approving layout plan & before according commencement certificate 

to proposed work. Plan approving authority should also ensure the zoning permissibility for 

the proposed project as per the approved development plan of the area. 

VI. If applicable Consent for Establishment' shall be obtained from Maharashtra Pollution 

Control Board under Air and Water Act and a copy shall be submitted to the Environment 

department before start of any construction work at the site. 

VII. All required sanitary and hygienic measures should be in place before starting construction 

activities and to be maintained throughout the construction phase. 

VIII. Adequate drinking water and sanitary facilities should be provided for construction workers 